/)
B8
iy

t

¥

UNIVERSITAT ve

BARCELONA

Application of chemometric methods
to water quality studies

Stefan Yordanov Platikanov

ADVERTIMENT. La consulta d'aquesta tesi queda condicionada a I'acceptacio de les seglients condicions d'Us: La difusié
d’aquesta tesi per mitja del servei TDX (www.tdx.cat) i a través del Diposit Digital de la UB (diposit.ub.edu) ha estat
autoritzada pels titulars dels drets de propietat intel-lectual Gnicament per a usos privats emmarcats en activitats
d’investigacio i docéncia. No s’autoritza la seva reproduccié amb finalitats de lucre ni la seva difusié i posada a disposicio
des d'un lloc alié al servei TDX ni al Diposit Digital de la UB. No s'autoritza la presentacié del seu contingut en una finestra
[...]
Chapter 2. Introduction

The BMA is spread over 635 km2 with a population of approximately 4.5
million habitants (Lopez-Roldan et al., 2015). Surface waters from the Ter and
Llobregat rivers are used to supply around 85% of the total drinking water, whereas the
remaining supply of approximately 15% is coming from groundwater. The serious
drought in 2008 and the strong pressure stemming from the contamination, stimulated
the adoption of new alternative water resources and the development of new
infrastructures over the past years. Recently, a new modern DWTP supplying
desalinated water from the Mediterranean Sea, using a reverse osmosis technology
(SWRO) has been introduced. Furthermore, a new technology based on electrodialysis
reversal (WTP4-EDR) has been installed in the Abrera DWTP. Some years ago, a
reverse osmosis membrane technology has been also introduced in the SJID DWTP. At

present, the two main DWTP installations include the following components:

- Abrera DWTP, has a new treatment line incorporating electrodialysis
reversal; and
- Sant Joan Despi DWTP, has incorporated ultrafiltration and low

pressure reverse 0Smosis.

Both DWTPs have implemented classical disinfection treatments with
coagulants, flocculants, chlorine, chlorine dioxide, ozone and granulated carbon
filtering, which are located in the lower-middle basin of the Llobregat River, and they
supply approximately 40% of the drinking water to the BMA.

The other important DWTP installations of the BMA for water supply are:
- Cardedeu DWTP treating Ter River water with a classical process
including coagulation, flocculation and activated carbon filtration;
- El Prat Seawater Reverse Osmosis Desalination Plant (SWRO);
- Numerous groundwater wells at the Llobregat and the Besos Rivers
basins (Garcia et al., 2015).

The three DWTP in Cardedeu, Sant Joan Despi and Abrera (WTP1, WTP2, and
WTP3 on Figure 2) are responsible for operating treatment in serving more than 95% of
the potable water to the BMA. There are significant differences among the three DWTP
in terms of treatment procedures, explaining the variation in drinking water quality

supplied to the area.

22



Chapter 2. Introduction

Table 1. The main DWTP supplying water to BMA

Production
Installation Resource capacity
(hm?)
DWTP Abrera Llobregat River 126
- | Llobregat River
DWTP Sant Joan Despi Aquifer Llobregat 167
DWTP Cardedeu Ter River 252
SWRO Llobregat Mediterranean sea 60
DWTP Besos Aquifer Besos 12

In continuation, the typical treatment processes at each facility are outlined (CETaqua
and Chris Fife-Schaw, 2010).

a) Sant Joan Despi DWTP
The Sant Joan Despi DWTP (SJD-DWTP) is located nearby Sant Joan Despi, which is
located in the outskirts of Barcelona city and is using the Llobregat River as a water
source. The DWTP has a water production capacity of 5.3m3. Since its foundation in
1955, the DWTP has undertaken various reconstructions, re-modernizations and
upgrades. The latest significant upgrade in the water treatment process of this plant was
the implementation of ultrafiltration and reverse osmosis filtration in 2009. The purpose
of this technological innovation is to eliminate the main THMs precursors, thus meeting

the required sanitary limits in THMs formation.

In this Thesis, two studies are conducted using archival data from the end of
2003. The traditional operational stages of the water disinfection process in SID-DWTP

at that time were as presented in Figure 3.

23



Chapter 2. Introduction

. * Clz
— — — x T e g
¥ g
o4 '
" coagulation particle sand " GAC tank
TheLlobregat River flocculation settling filtration ozgnation filtration storage

Max. 5.5 m?/s

groundwater

Figure 3. Traditional water treatment process in the Sant Joan Despi DWTP in
2003.

e Captation: The main water source is the raw river water from the Llobregat
River. In the captation, raw water passes through a gallery of bar screen systems,
removing sufficiently large solids. At this stage, groundwater from the Llobregat
aquifer in Cornella might be directly used without the requirement to receive
some treatment. This water source is employed only when surface river water

flow is too poor or scarce.

e Pre-treatment: Following capitation, raw river water is subjected to preliminary
pre-oxidation with gaseous chlorine and chlorine dioxide. Chlorine removes
ammonia in water by producing chloramines. Additionally, chlorine dioxide is
used as a disinfectant, primarily due to fact that it produces less THMs in
comparison to the molecular chlorine. Despite its advantages, it cannot be
employed in certain conditions, namely when the ammonia concentration in the
incoming water is relatively high (more than 1 mg/L). In this situation, the water
flow is slowed down to facilitate sedimentation and sand particles removal.
Also, coagulants (aluminum salts) and flocculants are added to the process and
water is pumped up into the clarifiers, where the precipitation of small particles
takes place.

e Sand filtration: Following pre-treatment step, the water has to be filtered. The
procedure requires that the water flow goes through sand filters, retaining all

particles that were not precipitated and retained at earlier stages.

24



Chapter 2. Introduction

e Groundwater addition: Sand filtration may be followed by addition of
groundwater from the Llobgregat aquifer. In this case, groundwater will be
pumped into the main flow. River water and groundwater are usually mixed
when the flow of the first one is not sufficiently high to meet water demand in
the BMA.

Disinfection process: Following the addition of groundwater (if applicable), the
treated water is divided in two treatment lines: (a) a traditional treatment with
ozone and filtration with granulated active carbon (GAC), and (b)ultrafiltration
and reverse osmosis membrane filtration processes, which are followed by a
specific reminalization procedure, which improve the water taste. The
conventional treatment based on ozonation uses ozone as a biocide and oxidant.
There are numerous microorganisms, which can be eliminated with ozone, and
with the benefits of oxidizing the residual organic matter at the same time. As a
result, the ozonation leads to significant improvements in the water organoleptic
quality. The use of granulated active carbon filters additionally help in reducing
organic matter and metal oxides (including iron, manganese, and nickel,).
Finally, water from the GAC filtration and from the ozonation process is mixed
with water from the ultrafiltration and RO membrane treatment. To improve the
taste of drinking water, it is often and increasingly popular to have

remineralization procedures with carbonic anhydride and using a calcic bed.

e Post-chlorination: Treated water is chlorinated with chlorine gas and stored in
deposit tanks, where residual chlorine is maintained at certain levels so that

water is disinfected prior to its distribution into the WDS.

The treatment and disinfection processes in SJD-DWTP are subjected to extensive
controls and inspections. For example, physicochemical parameters - such as
temperature, turbidity, color, Cr®*, NH4-N, UV absorption at 254nm, TOC, Cd, Pb, Ni,
detergents, conductivity, pH - are constantly monitored in the raw river water. The
purpose of such extensive checks and monitoring is to have the DWTP operation
processes well-functioning by detecting unusual pollution events in advance. DWTP
processes which are constantly monitored for these parameters are: (a) raw river water
intake, (b) water from decanters, (c) water after sand filtration, (d) groundwater, (e)

water after ozonation and GAC filtration, (f) fully disinfected water after

25



Chapter 2. Introduction

postchlorination and inside the WDS at different locations. Other physicochemical
parameters which are monitored in the water treatment and disinfection are: dissolved
oxygen, chlorides, bromides, heavy metals, odour, flocculation and coagulation doses,
chlorine doses and the residual chlorine, THMs and other DBPs. To detect undesired
pathogens growth and distribution, a regular permanent microbiological control is

implemented

b) Abrera DWTP

The Abrera DWTP uses water from the Llobregat River and it is located nearby the
municipality of Abrera. There are two water treatment and production lines. The first
one is the conventional treatment process and it is composed by the following
operations: a) water captation and bars screening which remove large suspended solids
in water, b) sand decanters and preliminary treatment with KMnOg4 in order to oxidize
organic and inorganic matter, c) pre-chlorination with chlorine and chlorine dioxide, d)
flocculation and particle settling, e) chlorination with chlorine dioxide, f) sand and GAC
filtration, g) post-chlorination with chlorine gas before to be transferred to storage
tanks. The second line of production is the electrodialysis reversal treatment (EDR) line,
which operates together with the traditional process. EDR process targets to reduce the
high salinity (especially bromide concentrations) of the raw Llobregat river water and to
reduce THMs formation. The incorporation of EDR processes required the
incorporation of water remineralization processes also in the operational scheme of
DWTP (Valero and Arbds, 2010).

c) Cardedeu DWTP

The DWTP Cardedeu is located in the municipalities of Cardedeu and Llinars La Roca
del Vallés, Catalonia (Spain). It started its operation in 1966. Currently, it has a capacity
of to manage 8m3/s. The treatment process contains the following phases and
operations: (1) Water captation using an underground pipe and water from the three Ter
river’s dams (i.e., the Sau, the Susqueda and the El Pasteral); (2) An initial pre-
oxidation of river water intakes using KMnOs, NaClO and O>.; and (3) Coagulation-

26



Chapter 2. Introduction

flocculation and first pre-chlorination with chlorine and chlorine dioxide, followed by

decantation in tanks, GAC filtration and final post-chlorination.

d) Llobregat SWRO

The Llobregat SWRO is located nearby the Llobregat municipality, close to
Barcelona. It was constructed after the severe drought in 2008 and has a water flow
capacity of 2 m®s. The seawater desalination process includes: water extraction,
flotation, microfiltration, reverse osmosis membrane treatment and posttreatment

including remineralization processes, pH adjustments and disinfection procedures.
e) Besos DWTP

The Besos DWTP is in Barcelona city. In 2002, the DWTP was reopened as a
source of supply water. It uses groundwater from the aquifer below the delta of the
Besos River, Catalonia (Spain). The plant has a production line using nano-filtration
with capacity of 5.200m3/d and three reverse osmosis lines with capacity of 8.700m3/d

each.

2.1.6 Formation of trihalomethanes during water disinfection

Brief history of water disinfection

The ancient civilizations were largely concentrated around large sources of
sweet water. The availability of large enough water quantity was the driving reason in
choosing the location of ancestors’ villages. The water quality was only of a secondary
importance. The main criteria of quality for our predecessors was that the water is
transparent, tasteless and without smell. For this reason, the river and lake waters were
preferred over water from swamps. Several decades back in time, health problems
stemming from poor water quality would not be a concern.

There are different sources (Kroehler, 2014.) which suggest that ancient
Egyptians had some treatment practices, namely they were using the chemical alum to

settle down particulates in the water, thus achieving some water visual effects

27



Chapter 2. Introduction

(turbidity). The ancient Greeks were using primitive aeration installations alongside
their primitive water distribution systems, which transported water to the megapolises.
The ancient Romans are known for using spring and wells water, which was transported
via aqueducts, the first water distribution network system. Inside towns, the romans had
plumbing systems with the purpose to avoid water contamination. In the Middle Ages,
the lack of an appropriate disinfection and water distribution system was the reason for
several epidemic diseases, including cholera and dysentery. Back then, primitive filters
were first adopted. Historical documents suggest that in 1685, the first filter system
consisted on settling and sand filtration was invented in Italy (AWWA, 2005). Various
materials, including wool, sponges and charcoal, were used as a filter. Over time,
around the beginning of 1800s, sand filtration was largely employed in the European
countries.

The first scientific results in the field of water cleaning go back to Louis Pasteur
(1822-1895), who provided evidence that microorganisms increase the probability of
transmitting waterborne diseases. Over the next decades, the health effects of water
pollution became a concern of an increasing importance. As a result of such trends, sand
and charcoal filter plants were built in Scotland and France. However, only after
chlorine was first used in 1854 as a response to the outbreak of cholera in London
(White, 1986), the modern disinfection procedures have actually started. Soon after, the
chlorination of potable water was adopted as a common practice throughout modern
European countries, resulting in the successful reduction of typhoid, cholera and other
water-borne disease outbreaks (Baxter, 1995).

Today, chlorine is the most used disinfectant in water treatment plants across the
world (USEPA, 2006). In addition to chlorine, numerous other chemical reagents and
techniques, including chloramines, chlorine dioxide, ozone and ultraviolet (UV)

radiation, are largely employed nowadays for water disinfection (AWWA, 2000).
Chlorine disinfection

Numerous books and articles examine the basic chlorine chemistry for potable
water disinfection. Two popular publications on the topic are: (a) White's handbook of

chlorination and alternative disinfectants ” with its 5" Edition by White (2010), and (b)
the chapter titled “Disinfection” by Haas in “Water quality and Treatment” (1999).

28



Chapter 2. Introduction

There are three forms in which chlorine can be applied in water for disinfection
purposes: as a compressed gas, as sodium hypochlorite solution, and as solid calcium

hypochlorite. These forms can be presented as:

e Gaseous chlorine - Cl2 + H20 < H* + CI" + HOCI 1)
e Sodium hypochlorite — NaOCI + H.0 < H20 + Na* + OCI (2)
e Calcium hypochlorite . Ca (OCI)2 + 2H,0 «> Ca?* + 20H" + 2HOCI (3)

The chemical reaction of gaseous chlorine and calcium hypochlorite with water
produces hypochlorous acid. In contrast, sodium hypochlorite in water gives
hypochlorite ion. Furthermore, hypochlorous acid can also dissociate in water, thus
producing a hypochlorite ion as well.

The above equations show that chlorination reactions are reversible and the
dissociation of hypochlorous acid strongly depends on pH and on the temperature. More
specifically, high pH will lead to the predominance of hypochlorite ion, whereas lower

pH - to the predominance of hypochlorous acid (see Figure 4).

0.9
0.8
0.71
0.8
0.5

0.4

Fraction of free chlorine

0.31
0.2+

0.0

Figure 4. The pH effect of the distribution of hypochlorous acid (HOCI) and hypochlorite
ion (OCI-) in water at different values and at 20 °C (see Haas, 1999).

Figure 4 shows that at pH value of 5, HOCI will be approximately 100% and
OCI" would not exist in water. In contrast, at pH value of 10, OCI* will be close to
100%. Comparing both species, high concentration of HOCI is more important than

29



Chapter 2. Introduction

OCI" for water disinfection purposes, because it has more disinfection power onto
pathogens (i.e., neutral molecule HOCI penetrates easily the negatively charged
pathogens). As a result, it is common nowadays to add chlorine at lower pH values than
pH 9 in DWTPs. An important operational consideration is that when chlorine is